



Goldholme Stone Limited

Innham Grange
Innham Road
Corby Glen
Grantham
Lincolnshire
NG33 4NE

FAO: Phil Kerry

PHYSICAL TESTING REPORT

Determination of Thermal Conductivity and Water Vapour Permeability

EN1745: Annex A Masonry & Masonry Products, Methods for Determining Design Thermal Values.

REPORT OF TESTS ON: Natural Stone Samples

Your Reference: None

CERAM Reference: (066650)-35293

Date Reported 19-Dec-2006

Order Number: SW424/06

Date Logged 07-Dec-2006

Date(s) of Test(s): 08-Dec-2006 to 13-Dec-2006

Please find attached the results for the sample(s) recently submitted for analysis.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

Taken from tabulated values based on values determined from EN772-13: 2000.

S Hall
Authorised Signatory

CERAM TEST RESULTS

Your Reference: Natural Stone Samples
CERAM Reference: (066650)-35293

Thermal Conductivity and Water Vapour Permeability

λ 10 dry (W/mk)
1.74

Taken from tabulated values based on values determined from EN 772-13: 2000.

End of Test Report


S Hall
Authorised Signatory